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SUMMARY OF PRODUCT CHARACTERISTICS 
 

1. NAME OF THE MEDICINAL PRODUCT 
KOLİSTİPOL 4.500.000 IU Powder and Solvent for Solution for I.M./I.V. Injection and 

Inhalation  

Sterile  

 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 

Active Substance: 
Each vial contains 384,6 mg colistimethate sodium equivalent to 4.500.000 IU colistin base  

 

Excipients: 
For a full list of excipients, see section 6.1. 

 

3. PHARMACEUTICAL FORM 

Vial containing lyophilized powder. 

Yellowish white lyophilized powder. 

 

4. CLINICAL PARTICULARS 

 

4.1 Therapeutic indications 
KOLİSTİPOL is used in the treatment of acute or chronic infections caused by susceptible 

gram-negative bacilli. It is especially indicated for infections caused by susceptible species of 

Pseudomonas aeruginosa. This antibiotic is not used in Proteus or Neisseria infections. 

KOLİSTİPOL has proven clinically effective in treatment of infections due to the following 

gram-negative organisms: Enterobacter aerogenes, Escherichia coli, Klebsiella pneumoniae, 

Pseudomonas aeruginosa and Acinetobacter baumannii.  

 

KOLİSTİPOL can be used in the initial treatment of severe infections caused by 

gram-negative pathogenic bacilli, presumably due to gram-negative organisms.  

 

To reduce the development of drug-resistant bacteria and to ensure the efficacy of 

KOLİSTİPOL and other antibacterial drugs, KOLİSTİPOL should be used to treat or prevent 

infections suspected or proved to be caused by "susceptible bacteria only".  

 

In addition, KOLİSTİPOL is also indicated by inhalation for the management of adult and 

pediatric chronic pulmonary infections due to Pseudomonas aeruginosa in patients with 

cystic fibrosis and under the following conditions: 

- by long-term inhalation with systemic antibiotic treatment in case of initial growth of 

Pseudomonas aeruginosa in respiratory tract isolates, with of without symptoms, 

- by long-term inhalation in patients under the age of 6 with Pseudomonas aeruginosa 

colonization if symptoms developed 

- by long-term inhalation when Pseudomonas Aeruginosa strain is resistant to tobramycin. 
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4.2 Posology and method of administration 

Posology: 
Systemic treatment: 

Loading dose: Irrespective of creatinine clearance, IN ALL PATIENTS 150.000 IU/kg is 

administered once and followed by the maintenance dose after 12 hours. 

 

Maintenance dose: In patients with normal renal function (creatinine clearance ≥ 70 ml/min) 
total daily dose is calculated as 150.000 IU /kg/day. Total dose may be given in 2 to 3 divided 

doses. Recommended maximum daily dose is 14.250.000 IU. In obese individuals, dosage 

should be based on ideal body weight.  

 

IV dose for Cystic Fibrosis: 90.000-240.000 IU/kg/day (based on ideal body weight, 

administered in 3 equal doses every 8 hours).  

 

Frequency and duration of administration: 

Administer in 2-3 times a day. Generally, a minimum of 5 days of treatment is recommended. 

In patients with cystic fibrosis, the duration of treatment may be up to 6 months, according to 

the patient's treatment. 
 

Method of administration: 

 

Intravenous or intramuscular use: 

Dissolve KOLİSTİPOL (4.500.000 IU /vial) in 2.0 ml of water for injection. The 

reconstituted solution provides colistimethate sodium at a concentration equivalent to 

2.250.000 IU /mL colistin base activity. 

During reconstitution swirl gently to avoid frothing. 

Solution should be inspected visually for particulate matter and discoloration prior to 

administration. Clear and particle-free solutions should be used.  

 

Intrathecal / intraventricular administration: 

Dose for Meningitis, intrathecal or intravenous administration: 300.000 IU /day (intrathecal 

dose is usually given with IV polymyxin). 

 

By inhalation: 

In the local treatment of lower respiratory tract infections, 1.500.000-2.250.000 IU is 

administered 2-3 times a day with nebuliser in 3-4 mL of saline. 

 

Additional information on special populations 
 

Hepatic failure: 
No dose adjustment is needed in patients with hepatic failure. 

 

Renal failure: 

Daily dose should be reduced in renal failure. 

 

The recommended dosage changes in patients with renal failure are tabulated below: 
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Creatinine 

clearance (ml/min) 

Total daily dose* Frequency of 

administration  Minimum Maximum 

60 9.000.000 IU  12.600.000 IU   

 

Every 12 hours 
50 7.875.000 IU  11.025.000 IU  

40 6.750.000 IU  9.450.000 IU  

30 5.625.000 IU  7.875.000 IU  

20 4.500.000 IU  6.300.000 IU  

≤ 10 3.375.000 IU  4.725.000 IU  

* Total daily dose = Targeted blood concentration / mg / L) x [1.5 x CrCln) + 30] (target blood 

concentrations were 75.000 IU/L in minimum doses and 105.000 IU /L in maximum doses). 

Doses were calculated based on an individual with a body surface area (BSA) of 1.73 m2 

(average 70 kg). For a complete calculation, BSA corrected creatinine clearance should be 

used (CrCln = CrCl x BSA / 1.73 m
2
). 

 

The dose and dosing range for KOLİSTİPOL 4.500.000 IU Powder and Solvent for Solution 

for I.M./I.V. Injection and Inhalation to be used in hemodialysis patients are given in the 

following table:  

 

Haemodialysis On days without hemodialysis, a daily total of 

3.150.000 IU is administered every 12 hours. On 

the days of dialysis, a total of 4.500.000 IU dose is 

divided into two and the first half is administered 

on the last hour of hemodialysis and the other half 

is administered after 12 hours. 

Continuous Ambulatory Peritoneal 

Dialysis (CAPD) 

4.800.000 IU once daily 

Continuous Renal Replacement 

Treatment (CRRT) 

The mean serum steady-state concentration is 3.5 

mcg / ml for a total dose of 20.160.000 IU. The 

dose is divided in doses to administer every 12 

hours. 

 

Pediatric population: 
In clinical trials, colistimetate sodium was used for the pediatric population. Although similar 

side effects are observed in adults and the pediatric population, subjective symptoms of 

toxicity in the pediatric population might not be reported. Therefore, close clinical monitoring 

is recommended for pediatric patients.  

Higher doses may be needed to maintain therapeutic serum levels in patients with abnormal 

distribution of cystic fibrosis. 

 

Geriatric population: 
The number of patients in clinical trials with colistimetate sodium was not sufficient to 

determine whether the response in elderly aged 65 and older was different from the adults. In 

other reported clinical trials, there were no differences between the elderly and adults. 

Generally, starting with the smallest dosing range, caution should be exercised in choosing 

doses for the geriatric population, indicating the frequency importance of low kidney, liver, 

and cardiac functions and the accompanying disease or other drug treatment. A significant 

portion of KOLİSTİPOL is excreted via the kidneys. The risk of toxic reactions with 

KOLİSTİPOL may be greater in patients with renal insufficiency. Because geriatric patients 
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have lower renal function. Precautions should be taken in selecting the dose and kidney 

function should be monitored.  

4.3 Contraindications 
Contraindicated in patients who are hypersensitive to Colistimethate sodium or any other 

component present in the formulation. 

 

4.4 Special warnings and precautions for use 
Nephrotoxicity may occur and nephrotoxicity is likely a dose-dependent effect of 

colistimethate sodium. The symptoms of nephrotoxicity are resolved following the 

termination of antibiotics. Respiratory arrest has been reported following intramuscular 

administration of colistimethate sodium. Impaired renal function increases the possibility of 

apnoea and neuromuscular blockade following administration of colistimethate sodium. 

Therefore it is essential to follow the recommended posology.  

 

Clostridium difficile-associated diarrhea (CDAD) has been reported with the use of almost all 

antibacterial agents including KOLİSTİPOL, and may be present in mild to severe diarrhea 

and fatal colitis.  

 

C. difficile produces toxins A and B which contribute to the development of CDAD. C. 

difficile producing hypertoxin causes increases morbidity and mortality. Since these infections 

are difficult to respond to antimicrobial therapy, colectomy may be needed. CDAD should be 

considered in all patients who develop diarrhea following antibiotic use. Careful medical 

follow-up is necessary if more than two months of CDAD is observed following the use of 

antibacterial agents.  

 

If CDAD is suspected or confirmed, continued use of antibiotics that are not directly effective 

against C. difficile may need to be discontinued. Fluid and electrolyte management, protein 

supplementation, antibiotic treatment of C. difficile appropriate for clinical intervention and 

surgical evaluation should be designated.  

 

KOLİSTİPOL is eliminated mainly by renal excretion, it should be used with caution when 

the possibility of impaired renal function exists. The decline in renal function with advanced 

age should be considered.  

 

When actual renal impairment is present, KOLİSTİPOL may be used, but caution should be 

exercised and the dosage should be reduced in proportion to the extent of the impairment. 

Administration of KOLİSTİPOL in excess of renal excretory capacity will lead to high serum 

levels and can result in further impairment of renal function, initiating a cycle which, if not 

recognized, can lead to acute renal insufficiency, renal shutdown, and further concentration of 

the antibiotic to toxic levels in the body. At this point, interference of nerve transmission at 

neuromuscular junctions may occur and result in muscle weakness and apnea.  
 

Signs indicating the development of impaired renal function include: diminishing urine 

output, rising BUN and serum creatinine and decreased creatinine clearance. Therapy with 

KOLİSTİPOL should be discontinued immediately if signs of impaired renal function occur. 

However, if it is necessary to reinstate the drug, dosing should be adjusted accordingly after 

drug plasma levels have fallen.  
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Prescribing KOLİSTİPOL in the absence of a proven or strongly suspected bacterial infection 

or a prophylactic indication is unlikely to provide benefit to the patient and increases the risk 

of the development of drug-resistant bacteria.  

 

Bronchospasm may occur on inhalation of antibiotics. This may be prevented or treated with 

appropriate use of beta2-agonists. If troublesome, treatment should be withdrawn. 

 

KOLİSTİPOL contains less than 1 mmol (23 mg) of sodium per dose; ie it is "sodium free". 

No warning is required due to the dose it contains.  

 

4.5 Interaction with other medicinal products and other forms of interaction 
Other available antibiotics (aminoglycosides and polymyxins) have been reported to block 

neurotransmission at the neuromuscular junction. Based on this reported activity, it should not 

be given with KOLİSTİPOL unless caution is exercised.  

 

Other drugs including curaroid muscle relaxants (eg tubocurarine) and other drugs including 

ether, succinylcholine, galamine, decametonium, and sodium citrate increase the 

neuromuscular blocking effect and should be used with absolute caution in patients treated 

with KOLİSTİPOL.  

 

Sodium cephalothin can increase the nephrotoxicity of KOLİSTİPOL. The concomitant use of 

sodium cephalothin and KOLİSTİPOL should be avoided.  

 

Additional information on special populations 
No clinical interaction study has been performed for special populations. 

 

Pediatric population: 
No interaction study has been performed in pediatric populations. 

 

4.6 Pregnancy and lactation 

General recommendation 
Pregnancy category: C 

 

Women with childbearing potential / Contraception 
Studies on animals are insufficient in terms of effects on pregnancy / and/or / embryonal / 

fetal development / and/or / birth / and/or postnatal development (see section 5.3). Potential 

risk for human is unknown. KOLİSTİPOL should not be used in pregnancy unless required.  

 

Pregnancy 
KOLİSTİPOL should be given to a pregnant woman in the case of a medical necessity, with 

the decision of the doctor taking into consideration the risk benefit ratio.  

 

Lactation 
It is not known whether colistimethat is excreted in breast milk. Excretion of colistimethate 

sodium in milk has not been investigated in animals. A decision must be made whether to 

discontinue breast-feeding or to discontinue/abstain from KOLİSTİPOL therapy taking into 

account the benefit of breast feeding for the child and the benefit of KOLİSTİPOL therapy for 

the mother.  
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Reproduction ability / Fertility 
Long-term animal carcinogenicity studies and genetic toxicity studies have not been 

conducted with colistimetate sodium. No side effects were observed on fertility and 

reproductive ability in mice given 279.000 IU/kg/day.  

 

4.7 Effects on ability to drive and use machines 
Patients should not drive or operate machinery while using KOLİSTİPOL. Transient 

neurological disorders may occur. These are: Headache and speech impairment. Reduction of 

dose may suppress the symptoms. Discontinuation of treatment is not required however some 

patients should be monitored carefully.  

 

4.8 Undesirable effects 
Adverse effects are listed based on system organ class and frequency as follows: Very 

common (≥ 1/10); Common (≥ 1/100 to < 1/10); Uncommon (≥ 1/1.000 to < 1/100); Rare (≥ 
1/10.000 to < 1/1.000); Very rare (< 1/10.000); Not known (cannot be estimated from the 

available data) 

 

Nervous system disorders 

Common: Vertigo, dizziness, speech impairment 

 

Respiratory, thoracic and mediastinal disorders 

Common: Respiratory arrest, apnea 

 

Gastrointestinal disorders 

Common: Gastrointestinal disturbance 

 

Skin and subcutaneous tissue disorders 

Common: Urticaria 

 

Renal and urinary disorders 

Common: Nephrotoxicity 

 

Inhalation: 

Inhalation may cause coughing and bronchospasm. 

 

4.9 Overdose and therapy 
Overdosage with colistimethate sodium can cause neuromuscular blockade characterized by 

paresthesia, lethargy, confusion, dizziness, ataxia, nystagmus, disorders of speech and apnea. 

Respiratory muscle paralysis may lead to apnea, respiratory arrest and death.  

 

Overdosage with KOLİSTİPOL can also cause acute renal failure, manifested as decreased 

urine output and increases in serum concentrations of BUN and creatinine. 

As in any case of overdose, colistimethate sodium therapy should be discontinued and general 

supportive measures should be utilized.  

 

It is unknown whether colistimethate sodium can be removed by hemodialysis or peritoneal 

dialysis in overdose cases.  
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5. PHARMACOLOGICAL PROPERTIES 

 

5.1 Pharmacodynamic properties 
Pharmacotherapeutic Group: Polymyxins 

ATC Code: J01XB01 

 

Colistimethate sodium is a cyclic polypeptide antibacterial agent belonging to the polymyxin 

group derived by Bacillus polymyxa subspecies colistinus. Polymyxin antibiotics are cathionic 

agents damaging the cell membrane. Resulting physiological effects are lethal to the 

bacterium. Polymyxins are selective for aerobic Gram-negative bacteria that have a 

hydrophobic outer membrane. Aerobic gram-negative microorganisms in which the drug is 

effective: Enterobacter aerogenes, Escherichia coli, Klebsiella pneumoniae, Pseudomonas 

aeruginosa and Acinetobacter baumannii.  

 

Resistant bacteria are characterised by modification of the phosphate groups of 

lipopolysaccharide, which become substituted with ethanolamine or aminoarabinose. 

Naturally resistant Gram-negative bacteria, such as Proteus mirabilis and Burkholderia 

cepacia, show complete substitution of their lipid phosphate by ethanolamine or 

aminoarabinose.  

 

Cross resistance between colistimethate sodium and polymyxin B is expected. Since the 

mechanism of action of the polymyxins is different from that of other antibacterial agents, 

resistance to colistin and polymyxin by the above mechanism alone would not be expected to 

result in resistance to other drug classes.  

 

5.2 Pharmacokinetic properties 
 

General properties: 
Colistimethate sodium is a white to off-white, odorless and hygroscopic powder. Very soluble 

in water, slightly soluble in alcohol and practically insoluble in acetone and in ether.  

 

Absorption: 

Colistimetate sodium is not absorbed from the gastrointestinal tract and should be 

administered parenterally. 

Following the IM use of 150 mg colistin as colistimetate sodium, peak serum concentrations 

of antimicrobial activity are achieved at 2 hours and at 5-7 mcg / mL.  

Following the IV use of colistimetate sodium, the peak serum concentrations of antimicrobial 

activity are higher; however it falls faster than that obtained with IM use.  

 

Distribution: 

Following the IM / IV use, colistimethate sodium is distributed largely throughout the body 

tissues except for the central nervous system, synovial, pleural and pericardial fluids. More 

than 50% of the colistin has been reported to bind to serum proteins.  

 

Biotransformation 

Colistimethate sodium is converted (in vivo) to colistin. 80% of the dose may be present 

unchanged in the urea and there is no bile secretion. This indicate that the unchanged drug is 

inactive in the tissues. Its mechanism is not known.  
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Elimination: 

A significant portion of colistimetate is excreted by the kidneys, and some of it is hydrolyzed 

into colistin. Following administration, it is detected at 40% within the first 8 hours and 80% 

within 24 hours in the urine. The plasma half-life of antimicrobial activity following IM/IV 

use of colistimetate sodium has been reported to be 1.5 to 8 hours in adults with normal renal 

function. Following the use of colistimetate sodium, the serum concentrations of 

antimicrobial activity are lower in children than in adults. In patients with renal failure, serum 

concentrations are more prolonged and half-life is prolonged. The half-life of antimicrobial 

activity with colistimethate sodium in some anuria patients has been reported to be 2 to 3 

days.  

 

Linearity / Non-linearity: 

No adequate data available on the linearity of colistimethate sodium.  

 

Special Populations 
 

Renal failure: 

Since KOLİSTİPOL is eliminated mainly by renal excretion, dose adjustment should be made 

and should be used with caution in patients with renal failure.  

 

Pediatric population: 

Although similar side effects are observed in adults and the pediatric population, subjective 

symptoms of toxicity in the pediatric population might not be reported. Therefore, close 

clinical monitoring is recommended for pediatric patients.  

 

Elderly: 

Since KOLİSTİPOL is eliminated mainly by renal excretion, the risk of toxic reactions with 

KOLİSTİPOL may be greater in patients with renal failure. Elderly patients have also lower 

renal function. Precautions should be taken in selecting the dose and kidney function should 

be monitored.  

 

5.3 Preclinical safety data 
Data on potential genotoxicity are limited and carcinogenicity data for colistimethate sodium 

are lacking. Colistimethate sodium has been shown to induce chromosomal aberrations in 

human lymphocytes, in vitro. This effect may be related to a reduction in mitotic index, which 

was also observed.  

 

Reproductive toxicity studies in rats and mice do not indicate teratogenic properties. 

However, colistimethate sodium given intramuscularly during organogenesis to rabbits at 4.15 

and 9.3 mg/kg resulted in talipes varus in 2.6 and 2.9% of fetuses respectively. These doses 

are 0.5 and 1.2 times the maximum daily human dose. In addition, increased resorption 

occurred at 9.3 mg/kg.  
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6.PHARMACEUTICAL PARTICULARS 

6.1 List of Excipients 
Water for injection 

 

6.2 Incompatibilities 
KOLİSTİPOL should not be mixed with other drugs. The addition of other antibiotics such as 

erythromycin, tetracycline, or cephalothin sodium to KOLİSTİPOL solution may cause 

precipitation. 

 

6.3 Shelf Life 
Before opening: 24 months 

After reconstitution: 7 days 

Infusion solution should be used within 24 hours. 

 

6.4 Special precautions for storage 

Store at room temperature below 25°C. 

Reconstituted solution should be refrigerated (2-8°C) and used in 7 days. 

 

6.5 Nature and contents of container 
In 10 ml Type I colorless glass vial with a bromobutyl rubber stopper and a flip-off cap in a 

box with a 2 ml colorless Type I glass ampoule containing water for injection.  

 

6.6 Special precautions for disposal and other handling 
 

INTRAVENOUS ADMINISTRATION 

Direct intermittent administration: Slowly inject one-half of the total daily dose over a period 

of 3 to 5 minutes every 12 hours.  

 

Continuous Infusion: Slowly inject one-half of the total daily dose over 3 to 5 minutes. Add 

the remaining half of the total daily dose of KOLİSTİPOL to one of the following  

 

 0.9% NaCl  

 5% dextrose in 0.9% NaCl 

 5% dextrose in water 

 5% dextrose in 0.45% NaCl 

 5% dextrose in 0.225% NaCl 

 Lactated Ringer's solution 

 10% invert sugar solution  

 

There are not sufficient data to recommend usage of KOLİSTİPOL with other drugs or other 

than the above listed infusion solutions.  

 

Administer the second half of the total daily dose by slow intravenous infusion, starting 1 to 2 

hours after the initial dose, over the next 22 to 23 hours. In the presence of impaired renal 

function, reduce the infusion rate depending on the degree of renal impairment.  

 

The choice of intravenous solution and the volume to be employed are dictated by the 

requirements of fluid and electrolyte management. 
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Any infusion solution containing colistimethate sodium should be freshly prepared and used 

for no longer than 24 hours.  
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